892024 8:16am CITY OF BOWLING GREEN Page 1

A/P Control Report
for user as ystAdmin from 7/1/2024 to 7/31/2024

i - ;Bank ' Fiscal Invoice  Due Discount . %
Trans | Vendor: Name . ID Invoice Posted  Period PO Nbr Date | Date Date Amount
| 17246 334 CENTURYLINK 4 [312284793july2 | Yes 2024 10 [ 7312024 | 71312024 |  $7050
Desc: PW |
Line " Account Number AP Amount  LigAmount Project | Task Category
1 01405041 Telephone ; 70.50 0000 0 '
Desc: :
[ 17247 | 334 [CENTURYLINK | 3 312284793Ejul2_ Yes 2024] 10 | 7312024 [ 132024 | $70.51 |
Desc: PW
Line Account Number IR AP Amount Liq Amount} Project | Task | Category
1 |40-02-5041 Telephone ' 70.51, 000, 0 ;
Desc: ’ o T ""’*'I**'——‘"‘ V
| 17248 | 334 [CENTURYLINK © 4 [311365909jun2 | Yes [2024 10 | 7/3/2024 - 7/3/2024 | | $461.65
[...]
Contact Person: Edward Smith Contact Person’s Title: ~Lead Operator o
Contact Person's Mailing Address: 2428 Commerce (i City: Bowling Green _m_.m_..._ FL. {Zip Code: 33834 h
Contact Person's Telephone Number: 863-832-2444 Contact Person's Fax Number: 863-767-102s I
Contact Person's E-Mail Address: Edward Smith@ Inframark.com I S T |
B.  Water Trcatment Plant Information e 1
| Plant Name: City of Bowling Green Water Treatment Plant TU._F_: Telephone Number:  863-375-2255 .
Plant Address: 104 East Main Street _m.:..“ Bowling Green |State: 1. M.\..i Code: 33834
Type of Water Treated by Plant: N\ Raw Ground Water Purchased Finished Water - o o
Permitted Maximum Day Operating Capacity of Plant. gallons per day: 1.994.000 B e
Plant Category (per subsection 62-699.310(4), F.A.C.): o Plant Class (per subsection 62-699.310(4). F.A.C.): C |
Licensed Operators Name License Class License Number Day(s)/Shifi(s) Worked _
L.cad/Chicf Operator: Ryan Harmon "ok i 25273 ?(_w_.i.._wrw::&_.« R =
Project Manager IEdward Smith A 183061 Monday-Sunday .

PS— —— _—————

I1. Certification by Lead/Chiel Operator

I. the undersigned water treatment plant operator licensed in Florida, am the lead/chief operator of the water treatment plant identified in Part | of this report. | certify that the
information provided in this report is true and accurate to the best o' my knowledge and beliel> I certify that all drinking water treatment chemicals used at this plant conform to NSF
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3). F.A.C. | also certify that the following additional operations records for this plant
were prepared each day that a licensed operator stafled or visited this plant during the month indicated above: (1) records of amounts of chemicals used and chemical feed rates: and
(2) ifapplicable, appropriate treatment process performance records. Furthermore. | agree to retain these additional operations records at the plant site for at least ten years and to
make them available for review upon request.

Ryan Harmon 25275

Signatufe afld Date
DEP Form 62-555 900(3)

Printed or Typed Name License Number

[iMective August 28, 2003 Page |



IJo 1388
1URQ) 0], SROJIWMN] 001, = JINL 4Is01D) JUIN[UED = D) HUIsAd BUAREF = 4 JUISQY CHAUCH = V 1SIASIY

‘afezsar 2yt 1 sopdwes rurd 10 wos HpMyaLT 10w O0Q 006" Tupniout pus et dn suonmindod Juiasos fudls LUNEWeo-ucy

isues-uu pez A1 05 dRpdwe) »
"1 919C1 "091-79 3|7Y 3P0 MNCASIUIUPY BPHOLL U1 pAUYSQ £
PAEN UCITTHI PoIae pur AJC{OPOGIINL SISA|TOT ATIIPY] T

(3% “ssurue 3} (713305 = § 8L WT|d w 4 'Tonnqusi 01 g = N ety = ¥ 25y 10 1oaday = 3 {3owenduio) Jupnoy) uonnquing = G 1$9p0D aydwrg g3@ NEAPY [

(eagzQ Sumaiasy HOG/d3A |
'HOQ/d3Q Aq panaraay 2 |

0o e WaL ULDUT 01 3010A] '

TI00 S 1o IUe U] /OIS USAy UoULel usky |

T DS PIERDE IS Jipp 01 9910AU]  uoday jrewy |
1861-ZTT-£98 PIUS A1PPT |

79 WO NITW

usaln Suypmog jo Q1D |

paunbay sapdwes wwazs(dsy 0 jieweajuy ¢

parmbay ajduweg icaday 0 awreN =D |

UOLTULIOJR] OS]0 M(dwodu] o 1

Koroggsnes a |

i \luO SN HOA/d3da z uodayg 2MI99Y 01 UosI3d TV NOLLIAQY JO S53IPPY Suliiea/uweN ll
: + 57Tfy/\4f;,7 =i qu:.\\ 30 saryddns jo a.qmuas::d.;: pozi..o?nv -]
| ﬁ’@’?— eus HOQ ¢ d3@ 4q padcrduzo 'qe] pagIuaz v Aq pafojdury o
CQ’L/ )z ; Q . R & so1esado payineo £q pastuadng o

= (7Ponss] uoday kg
isyynsas samusod Jo qef £q pation HO@/dIQAURND WL P 31Eg
isinsaa aanzsed Jo qul Aq pAayNon SA\d SULE R AEq

L

~s3dwss aqu o1 Ljuo wim

| sunsas ayy puw *sprrpums Sy TEN [Ile ICCP:030t 1 peeia)d AT S1IL R PIICY SIWANE ssqu) |

4 103esado pattad v
1(s51SAS1 UO SUONINLISU 325) St SISA[RCE Jumoapulsip Sutuuopsd uosiad ‘

LaO0 SWSL0[0) JJC-POBIN SISA[EUY [TpISY 1WTIUIS
(a0 3128) SLIOMA (€201 20 WHEHYD 32 " sa(dwss |

10addJ 7P JUNNOJ UONNGLUSIP JO SIENPISIT JUEIIIJUISIP JO A5TIIAY |

7 | 5 & 1 & |+l o | u |90 o#TIaM | 9
S | | ol QL] ol 4 |0FNQ SH#TIEM | S
A v [# [[[JL] o] s[09D pETIEM | ¥
K | v ¥ gL ¥7'C a [0E800 smannsrz-8n10 AMINNOD | ¢
T | & L A5G a | 5120 SHOMNHO 08SH/ TO0HOS | 2
] { A €L oc'{) a |ogL @ WNIS EVIMM | L
|y sidms | souemd | DZTTENS Engﬁ?; | aszasis %L%iﬁgfl ' | P - » _ |
L qe oeq 4eo '3 wmor | 103 [s10] » ;ngﬁc ) u:ﬁ? usxpp\;’u:;gg :éﬁuug%mﬂ a;df‘.: . |
HEZTONS (S)PomaN stsijeuy | : |

'qeT Ag pamdu.m;) ag oL

adweg jo 201321100 Ag paadmo)) g oL

4

ZIE0/L0 :9ye( uondafo)) sjdues

:PyIOE 23moN Jaig og @ (paoe(dsr Smaq aqdures jo adA] qasyd 0S[y) wewaoeday O 2uRIEID @ AdAMNS [[oM B
[2UONIPPY (JuaWissassy 10 para35u] ) med B (JUawWssassy 10 paraSSu]) meyd 2odoy uounqusig O SULNOY UONNQIISIO R

(Kddv 1eqL (1 102uD) Sundures o W0seay

IPOE [00d SmunUIMG @ [00d SUNNIMS B [[9A) MBALJ D JAlep pa[uog D walsAS as) payun @
wa1sKS 1912y AUUNURLO-UON JUSISUBIL O WASAS Jolep AUnuwod-uoN, JU2Isusl[-uoN @ WaisAg 1atep) Aumuruo) g

(sup AuQ ¥ooy)) :Ajddng jo adAy

L861-2¢ct98 i# 2UON{ $,J0123([0D QRIS PJEMp3 110193100
FXE] 1861-2¢c£98 i# QUoYd S 19UM0 SMJ 10 SMd
L ge) 1S sauof -SSAIPPY SMd

2207 sezo dIsmd

Suawaambay

VAN Juimo|[oy 2y 3a9ig 10U s00p (dures sigy!

18w {9340 JUEIDUIS! i
X1 unD) asmzradiund

O :uoneatssald a1dwe

PAN 10}
.l-r cafLo
/“ /33! {7 ! '{3[ u
l:ua:u:) unday s|dwe
W?AEZ 973 AZ/?O/ [ G ewiLyeg SIS.\]'ewv
W ‘v f"f [ a/[_(f 2w, % 2eq 14909y e

| L95¥83 AuO 35N gy dog

o

:

tameN (S d) WalsAg 191em Aqng

oo @ WiIojijoD [R0L @ 1[00 " / WHOHOD [210],
(K1ddy 1= L 1y 19200) :pa3sanbay sisA[euy

usal9 Buymog J0 Ao

{1 9271 ®EOD-ANS _SA G0 AT /,[V:Jaqm ny Moday]

sias(] ANTY WO
1€1T-9€9-C98 x84 / 0TOT-959-€98 ‘121
L9St8d 0838€¢ 14 UazH IaUIm
YIN0g 1221 1 €SI
epLIol ] PIIA Mliewmyduag - *duj ‘[BIUA[RUYOJIAUY NIewyoudg
(010T/T0 22514y ‘566 1/10 3400317 w04 Suroda gee 0§5-29)
jewioy suntoday Al10jeI0qeT] 7 UON3[[0D

sidwreg [B1qOIdIIA] 133N SunuLIg



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER

| PWS Identification Number: | Piant Name:

IV. Summary of Use of Polvmer Contai

ng Acrylamide. Polvimer Containing Epichlorohydrin. and Tron or Manganese Sequestrant for the Year: *

A. Is any polymer containing the monomer acrylamide used at the water treatment plant? . No i Yes, and the polymer dose and the acrylamide level in the polymer arc as
follows:
[Polymer Dose, ppm = [Acrylamide Level, %' =

B. Is any polymer containing the monomer epichiorohydrin used at the water treatment plant? D No DS&. and the polymer dosc and the cpichlorohydrin level in the
polymer arc as follows:

{Polymer Dose, ppm = |[Epichlorohydrin Level, %! =

C. Is any iron or manganesc scquestrant uscd at the water treatment plant? | {No | | Ycs, and the type of scquestrant, scquestrant dose, clc., are as follows:

Type of Sequestrant (polyphosphate or sodium silicate):

Sequestrant Dose, mg/L of phosphate as PO4 or me/L of silicate as SiQ; =

If sodium silicate is used, the amount of added plus naturally occurring silicate, in mg/L as Si0; =

* Complete and submit Part IV of this report only with the monthly operation report for December of each year and only for water treatment plants using polymer containing
acrylamide, polymer containing epichlorohydrin, and/or an iron and manganese sequestrant,

Y Acrylamide and epichlorohydrin levels may be based on the polymer manufucturer's certification or on third-party certification.

DEP Form 62.555.900{3) Page 3
Effective August 28, 2003



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER

INSTRUCTIONS: This report shall be completed and submitted by all public water systems, except transient non-community water systems using only ground water and scrving
only businesses other than public food service establishments, that treat raw ground water or purchased finished water. WITHIN TEN DAYS AFTER THE END OF EACH
MONTH, complete this report and submit it to the appropriate Department of Environmental Protection District Office or Approved County Health Department. All information
provided in this report shall be typed or printed in ink. Complete and submit Parts I through I1I of this report every month; complete and submit Part IV of this report only with the
monthly operation report for December of each ycar and only if using polymer containing acrylamide, polymer containing epichlorohydrin, and/or an iron and mangancse
sequestrant. NOTE THAT A SEPARATE MONTHLY OPERATION REPORT IS REQUIRED FOR EACH PLANT TREATING RAW GROUND WATER OR PURCHASED
FINISHED WATER.

The following specific instructions are for Part II of this report.

Process performance records shall be kept for the following treatment processes: coagulation/flocculation, sedimentation, filtration, lime-soda ash sofiening, ion exchange
softening, nanofiltration and reverse osmosis, and clectrodialysis. Coagulation/flocculation records should include source water temperature, pH, turbidity, color, and alkalinity
and process effluent pH and alkalinity in addition to chemical feed rates. Sedimentation records should include process effluent turbidity and sludge volume produced. Filtration
records should include process effluent turbidity and color, number of filters in service, filtration rates, unit filter run volumes, head losses, length of filter runs, frequency of
backwash, amount of backwash water used, duration of backwash, and backwash rates. Lime-soda ash softening records should include source water and process cifluent
hardness in addition to records for coagulation/flocculation, sedimentation, and filtration. lon exchange softening records should include feed and bypass lows, blend rate, and
salt and brinc used. Nanofiltration and reverse osmosis records should include feed, product, and brine flows; feed pressure, temperature, pH, conductivity, and turbidity:; product
pH and conductivity; and brine pH and conductivity. Electrodialysis records should include polarity, feed temperature and total dissolved solids, product conductivity and total
dissolved solids, dilute flow rate, brinec make-up, pressures, and volts/amps.

The following specific instructions are for the table in Part I1I of this report.
HOURS PLANT IN OPERATION. For cach day the plant is in operation, enter the number of hours that the plant is in operation.

NET QUANTITY OF FINISHED WATER PRODUCED. Enter the net quantity of {inished water, excluding any filter backwash water, produced by the plant for cach day the
plant is in operation; compute and enter the total net quantity of finished water produced for the month; compute and enter the average daily net quantity of finished water
produced for the month; and enter the maximum day net quantity of finished water produced for the month. If the plant is staffed during every hour it is in operation or if the
plant has flow recording equipment, enter the net quantity of finished water produced between 12:00 midnight and 12:00 midnight for each day the plant is in operation. If the
plant is not staffed during some hours it is in operation and if the plant does not have flow recording equipment, read the totalizing flow meter(s) (or the elapsed time clock[s]) at
approximately the same time cach day the plant is staffed or visited by a licensed operator and enter the net quantity of finished water produced during the one or more calendar
days since the meter(s) (or the clapsed time clock[s]) was(were) last read. For cach entry that represents the net quantity of finished water produced during two or more calendar
days, placc a "}" next to the calendar days covered by the entry and assume the entry is divided evenly between those calendar days for the purpose of determining the maximum
day net quantity of finished water produced for the month.

CT CALCULATIONS, OR UV DOSE, TO DEMONSTRATE FOUR-LOG VIRUS INACTIVATION, IF APPLICABLE. Provide this information if the plant is treating raw
ground water from wells considered microbially contaminated or susceptible to microbial contamination per paragraph 62-555.315(6)(b) or (f), F.A.C, and beginning no later
than January 1, 2006, provide this information if the plant is treating water in a manner that exposes the water during treatment to the open atmosphere and possible microbial
contamination. (Acrators and other facilities that are protected from contamination by birds, insccts, wind-borne debris, rainfall, and water drainage arc not considered to be
exposing water to the open atmosphere and possible microbial contamination.)

For each day watcr is served to the public from a plant that includes chemical disinfection for virus inactivation, enter the lowest residual disinfectant concentration (C) measured
before or at the first customer during peak flow, the corresponding disinfectant contact time (T) at the C measurement point during peak flow, and the resulting lowest CT
provided before or at the first customer during peak flow. (Disinfectant contact time in pipelines flowing full shall be calculated by dividing the internal volume of the pipeline
by the flow rate through the pipeline, and disinfectant contact time in tanks, etc., shall be the time it takes for ten percent of the water to pass through the tank, etc., and shall be
determined by tracer studies or by multiplying the theoretical detention time by an appropriate T1o/T factor based upon baffling conditions in the tank, etc. Table 1 at the end of
these instructions lists appropriate To/T factors for various baffling conditions.) In addition, for each day water is served to the public from the plant, enter the temperature of the
water at the point where C is measured; enter the pH of the water at the point where C is measured if free chlorine is being used for virus inactivation; and with this temperature

DEP Form 62-555 900(3) Page 4
Effeclive Auguslt 28, 2003



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER

and pH information, determine and enter the minimum CT required. (Required minimum CT values are listed in Appendix E of the Guidance Manual for Compliance with the
Filtration and Disinfection Requirements for Public Water Systems Using Surface Water Sources. Tables 2 through 6 at the end of these instructions present the values from
Appendix E.)

For each day waler is served to the public from a plant that includes ultraviolet (UV) disinfection for virus inactivalion, enter the lowest operational UV dosc measured and the
minimum UV dosc required.

LOWEST RESIDUAL DISINFECTANT CONCENTRATION AT REMOTE POINT IN DISTRIBUTION SYSTEM. For cach day a water system serving 3,300 or more
persons serves water to the public or five days per week, whichever is less, enter the residual disinfectant concentration measured at a point in the distribution system reflecting
maximum residence time after disinfectant addition. For cach day a water system serving less than 3,300 persons serves water to the public or two days per week, whichever is
less, enter the residual disinfectant concentration measured at a point in the distribution system reflecting maximum residence time afier disinfcetant addition.

EMERGENCY OR ABNORMAL QPERATING CONDITIONS; REPAIR OR MAINTENANCE WORK THAT INVOLVES TAKING WATER SYSTEM COMPONENTS
OUT OF OPERATION. For cach day there are ecmergency or abnormal operating conditions at the plant or in the distribution sysiem served by the plant, describe the cmergency
ot abnormal operating conditions (attach additional sheets as necessary). In addition, for cach day plant or distribution components other than water service lines arc taken out of
operation for repair or maintenance, describe the repair or mainienance (attach addittonal sheets as necessary).

Table 1: Tw/T Factors for Various Baffling Conditions

Baffling Condition Tw/T Baffling Description
Unbaffled (mixed flow) 0.1 No baffling, agitated basin, very low length-to-width ratio, high inlet and outlet velocities
Poor 0.3 Single or multiple unbaffled inlets and outlets, no intrabasin baffles
Average 0.5 Baffled inlet or outlet with some intrabasin baffles
Superior 0.7 Perforated inlet baffle, serpentine or perforated intrabasin baffles, outlet weir or perforated launders